FEB 05 2025

Town of Latchford

LATCHFORD ANNUAL
WATER TREATMENT
REPORT 2024

Annual Compliance & Summary Report

Prepared By: Rico Guindon
rguindon@latchford.ca
January 30, 2025



Latchford Drinking Water System — 2024 Annual/Summary Report

INTRODUCTION

Municipalities throughout Ontario are required to comply with Ontario Regulation 170/03
made under the Safe Drinking Water Act, 2002. The Act was passed following
recommendations made by Commissioner O'Conner after the Walkerton Inquiry. The Act's
purpose is to protect human health through the control and regulation of drinking-water
systems. O. Reg. 170/03 regulates drinking water testing, use of licensed laboratories,
treatment requirements and reporting requirements.

0. Reg. 170/03 requires the owner to produce an Annual Report, under Section 11. This report
must include the following:

Description of system and chemical(s) used
Summary of any adverse water quality reports and corrective actions

Summary of all required testing

B Labd i

Description of any major expenses incurred to install, repair or replace equipment
This Annual Report must be completed by February 28 of each year.

Section 22 of the regulation also requires a Summary Report which must be presented and
accepted by Council by March 31 of each year for the preceding calendar year reporting period.

The report must list the requirements of the Act, its regulations, the system’s Drinking Water
Works Permit (DWWP), Municipal Drinking Water Licence (MDWL), Certificate of Approval (if
applicable), and any Provincial Officer Order the system failed to meet during the reporting
period. The report must also specify the duration of the failure, and for each failure referred to,
describe the measures that were taken to correct the failure.

The Safe Drinking Water Act, 2002 and the drinking water regulations can be viewed at the
following website: http://www.e-laws.gov.on.ca.

To enable the Owner to assess the rated capacity of their system to meet existing and future
planned water uses, the following information is also required in the report.

1. A summary of the quantities and flow rates of water supplied during the reporting period,
including the monthly average and the maximum daily flows.

2. A comparison of the summary to the rated capacity and flow rates approved in the systems
approval, drinking water works permit or municipal drinking water licence or a written
agreement if the system is receiving all its water from another system under an agreement.

The two reports have been combined and presented to council as the 2024 Annual/Summary
Report.



Latchford Drinking Water System — 2024 Annual/Summary Report

Section 11
ANNUAL REPORT

Drinking-Water System Number 210000960

Drinking-Water System Owner The Corporation of the Town of Latchford
Drinking-Water System Category Large Municipal, Residential System
Reporting Period January 1, 2024 to December 31, 2024

Does your Drinking-Water System serve more than 10,000 people? No

Is your annual report available to the public at no charge on a web site on the Internet?
No

Location where Report required under O. Reg. 170/03 Schedule 22 will be available for
inspection:

Town of Latchford

10 Main Street

Latchford, ON P0OJ 1NO

Drinking-Water Systems that receive drinking water from the Latchford Drinking
Water System

The Latchford Drinking Water System provides all of its drinking water to the community of
Latchford within the Town of Latchford.

The Annual Report was not provided to any other Drinking Water System owners
The WTP ORO prepared the 2024 Annual Report for the Latchford Drinking Water System and
provided a copy to the system owner; the Town of Latchford. The Latchford Drinking Water

System is a stand-alone system that does not receive water from or send water to another
system.

Notification to system users that the Annual Report is available for viewing is
accomplished through:

Public access/notice via a community bulletin

Page 3 of 9



Latchford Drinking Water System — 2024 Annual/Summary Report

DESCRIPTION OF THE DRINKING WATER SYSTEM

The community of Latchford is currently supplied with water from Bay Lake, which is part of the
Montreal River system. The source water is very soft with low alkalinity. The raw water is high
in color and fairly low in turbidity.

The intake structure is located approximately 140m off shore and is made of a timber crib and
sits approximately 1.15m off the bottom of Bay Lake in approximately 5.5 meters of water
(depending on DAM height).

Raw water enters the intake well VIA a 210m of 250mm diameter pipe. An intake screen and a
100mm flush line from the high lift pumps. The low lift station contains a wet well and has 3
vertical turbine pumps two duty and one standby, each rated at 3.9L/s.

There are two treatment trains; each train is capable of treating water at a rate of 6.3L/second.
The trains provide full conventional treatment consisting of coagulation flocculation,
sedimentation and filtration.

The distribution system services an approximate population of 300 residents and 190 homes
which makes this system a Large Residential drinking water system.

There is a looped line back to the water treatment plant as a return line of 100mm diameter
from the distribution system that enters the clear well inside the water plant with a totalizing
flow meter, this was installed as a way to prevent freezing due to historical problems. In 2024
the return line was redirected at the WTP to the drain system rather than the clear well to
avoid possible THM/HAA issues being introduced into the clear well.

LIST OF WATER TREATMENT CHEMICALS USED OVER THE REPORTING
PERIOD

The following chemicals were used in the Latchford Drinking Water System treatment process:
Aluminum Sulphate (Alum) — Coagulation/Flocculation
Sodium Hypochlorite - Disinfection
Polyelectrolyte (Polymer) - Coagulant Aid
Soda Ash — pH and Alkalinity Adjustment

All treatment chemicals are NSF/ANSI approved.

Page 4 of 9



Latchford Drinking Water System — 2024 Annual/Summary Report

SIGNIFICANT EXPENSES INCURRED TO THE DRINKING WATER SYSTEM

e Feb 9 2024 - Filter##1 Level Control Failure — Filter taken out of service; Replaced
solenoid, replaced float control valve with new, Replaced Plastic Piping- installed Union
connections for future servicing. (approx. $3800.00)

e March 4 2024 - Filter 1 underdrain issue — loosing media. Filter 1 taken out of service.
Old media removed, screen decks repaired, installed new filter media sand/anthracite.
Filter 1 back in service July 2, 2024 — 5 months to complete.

e June 7 2024 - Allum chemical delivery — driver dropped 4 barrels off truck damaging
critical pipe on Filter 2 — Emergency weekend repair

e June 20, 2024 - Pipe hanger broke on backwash pipe — fabricated new pipe
hanger/support bracket

e July 3 2024 - fabricated new turbidity analyzer drain system — allows visual monitoring
of analyzer flow rate which is critical operation and meeting compliance.

e July 24 2024 - Pre soda ash tank leak. Broken plastic fittings at bottom of tank.

Emergency repair — new ball valves and plastic piping. Parts obtained from Sudbury.

e Aug 12024 - Filter 2 media replacement — removed and replaced Filter 2 media sand /
anthracite with new. Filter 2 back in service Oct 4 2024 - 2 months to complete.

e Sept 25 2024 — SCADA computer glitch — Stroma Engineering was able to repair
programming via remote connection.

e Oct 17 2024 -Treated Ph probe failure. Ordered new probe $600.00 — replaced defective
probe with new and re-calibrated Dec 17 2024. Working properly now.

Oct 19 2024 - Filter Panel UPS Failure — Replaced battery pack $250.00

e Nov 13 2024 — SCADA computer glitch — Scada stopped trending, wrong computer date,
no automatic report generated. - Stroma Engineering was able to fix programming via a
remote connection. Some code was corrupted and required some updates.

e Additional sample requirements for TOC/DOC - disinfection byproduct monitoring

DETAILS ON NOTICES OF ADVERSE TEST RESULTS AND OTHER PROBLEMS
REPORTED TO & SUBMITTED TO THE SPILLS ACTION CENTER

e Quarterly Chemical Exceedance. The four quarter average for HAA was exceeded due to
elevated July sample results. We have begun sampling for TOC/DOC (organics) in our
systems as well have incorporated process changes in order to lower HAA & THM’s and
lower the running averages. The elevated July samples will raise our averages for the
next three quarters which will pose a challenge.

We were notified in October the elevated July samples were due to a lab error. After
re-calculating the July quarterly average using the updated July results, we were within
compliance limits. The MOECP Inspector was notified that there was no exceedance in
July, or for the whole of 2024. The HAA/THM'’s seem to be under control.

Page 5 of 9



Latchford Drinking Water System — 2024 Annual/Summary Report

e The critical control limit for treated flow was deviated on 8 occasions due to regular
maintenance, Hydrant Flushing activities, 1 residential fire, and a truck fire on hwy 11. In
all cases a CT Chlorine calculation was conducted and the required contact time was
met. Operators ensure that the chlorine residual and clear well level are well above
their critical control points before flushing hydrants in the distribution.

e The critical control limit for low chlorine residual was deviated a couple of times due to
the chlorine residual actually dropping to 0.70 mg/L. Both times CT disinfection
calculations were conducted and proper disinfection was achieved. This is not an
adverse if disinfection is achieved.

MICROBIOLOGICAL TESTING PERFORMED DURING THE REPORTING PERIOD

Sample Type Number of Ecolii  TotalColiferm  #ofHPC = HPC
, : ~ Samples - (minto (min to max) ‘Samples  (min to max)
Raw 53 Oto74 0 to 1000 - -
Treated 53 Oto0 Oto0 53 <10to 40
Distribution 106 0toO 0to 0 53 <10to 30

Maximum Acceptable Concentration (MAC) for E. coli = 0 Counts/100 mL
MAC for Total Coliforms = 0 Counts/100 mL
NDOGT = No Data Overgrown with Target

OPERATIONAL TESTING PERFORMED DURING THE REPORTING PERIOD

Continuous Flow Analyzers in Treatment Process

Parameter @~~~ NumberofSamples  Range of Results Unit of Measure
P S A : , ' (mintomax) R 5

Turbidity (Filter 1) 8760 0.01 to 0.297 NTU

Turbidity (Filter 2) 8760 0.01 to 0.327 NTU

Free Chorine 8760 0.40to 2.12 mg/L

Notes: For continuous monitors use 8760 as the number of samples for one year.

Chlorine Residual in the Distribution System

Number of Samples Chlorine - Unit of Measure ~ Standard
. , ‘ (min to max) ' ' ' ‘
368 0.38t0 1.63 mg/L >0.05

Page 6 of 9



Latchford Drinking Water System — 2024 Annual/Summary Report

Nitrate & Nitrite at the Water Treatment Plant

Date of Sample  Nitrate Result _ Nitrite Result  Unit of Measure Exceedance -
January 15, 2024 <0.05
April 8, 2024 <0.05
July 15, 2024 <0.05 <0.05 me/L No
October 7, 2024 <0.10 <0.01

MAC for Nitrate = 10 mg/L

MAC for Nitrite = 1.0 mg/L

Total Trihalomethanes in the Distribution System

Date of Sample THMResult . . Running ~ Unitof Exceedance
- R - Average Measure = L
January 15, 2024 63.3 74.33 ug/L
April 8, 2024 38.8 73.15 ug/L No
July 15, 2024 88.7 75.32 ug/L
October 7, 2024 65.8 64.15 ug/L

MAC for Trihalomethanes = 100 ug/L (Four Quarter Running Ave)

Total Haleoacetic Acids in the Distribution System

DateofSample ~ ~ HAAResult = Running ~ Unitof ~ Exceedance

i Average Measure ' L

January 15, 2024 44 79.62 ug/L
April 8, 2024 45 77.88 ug/L NO
July 15, 2024 50 71.13 ug/L
October 7, 2024 64 50.75 ug/L

MAC for HAAs = 80 ug/L (Four Quarter Running Average) effective January 2020

Lead Data

(Applicable to the following drinking water systems; large municipal residential systems, small, municipal
residential systems, and non-municipal year-round residential systems)

The Latchford Drinking Water System qualified for the ‘Exemption from Plumbing Sampling’ as
described in section 15.1-5 (9-10) of Ontario Regulation 170/03. The exemption applies to a